
Jon Niermann, Chairman 

Bobby Janecka, Commissioner 

Catarina Gonzalez, Commissioner 

Kelly Keel, Executive Director 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas by Reducing and Preventing Pollution 

P.O. Box 13087   •   Austin, Texas 78711-3087   •   512-239-1000   •   tceq.texas.gov 

How is our customer service? tceq.texas.gov/customersurvey 
printed on recycled paper 

October 31, 2024 

VIA ELECTRONIC FILING 

Ms. Laurie Gharis 
Office of the Chief Clerk 
Texas Commission on Environmental Quality 
Post Office Box 13087, MC-105 
Austin, Texas 78711-3087 

Re:  Executive Director’s Backup Documents Filed for Consideration of Hearing 
Requests at Agenda for Application by Treasure Island Laguna Azure LLC fka 
Canary Island Laguna Azure LLC for TPDES Permit No. WQ0016092001; 
TCEQ Docket No. 2024-1612-MWD 

Dear Ms. Gharis: 

Enclosed please find a copy of the following documents for inclusion in the 
background material for this permit application If you have any questions or comments, 
please call me at 512-239-1439 or email me at Harrison.malley@tceq.texas.gov. 

• Fact Sheet and ED’s Preliminary Decision 
• Draft Permit 
• Compliance History Report 

Thank you for your attention to this matter. 

Sincerely, 

 
Harrison Cole Malley, Staff Attorney 
Environmental Law Division 

mailto:Harrison.malley@tceq.texas.gov


FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
 
For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0016092001, 
Environmental Protection Agency (EPA) I.D. No. TX0142263, to discharge to water in the state.  
 
Issuing Office: Texas Commission on Environmental Quality 
 P.O. Box 13087 
 Austin, Texas 78711-3087 
 
Applicant: Treasure Island Laguna Azure LLC 
 2101 Cedar Springs Road, Suite 700 
 Dallas, Texas 75201 
 
Prepared By: Melinda Luxemburg, P.E. 

Municipal Permits Team 
Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-4541 

 
Date: April 20, 2023 
 
Permit Action: New Permit 
 
1. EXECUTIVE DIRECTOR RECOMMENDATION 
 

The Executive Director has made a preliminary decision that this permit, if issued, meets all 
statutory and regulatory requirements. The draft permit includes an expiration date of five 
years from the date of issuance. 

 
2. APPLICANT ACTIVITY 
 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for a 
new permit to authorize the discharge of treated domestic wastewater at a daily average flow 
not to exceed 0.2 million gallons per day (MGD) in the Interim I phase, a daily average flow 
not to exceed 0.4 MGD in the Interim II phase, and an annual average flow not to exceed 1.4 
MGD in the Final phase. The Treasure Island Wastewater Treatment Plant (WWTP) will serve 
a residential subdivision located approximately 3.79 miles northwest of the City of Van 
Alstyne.  
 

3. FACILITY AND DISCHARGE LOCATION 
 

The plant site is located approximately 0.81 of a mile northeast of the intersection of 
Farmington Road and Hodgins Road, in Grayson County, Texas 75495.  

 
 Outfall Location:   

Outfall Number Latitude Longitude 
001 33.455858 N 96.631606 W 

 
 The treated effluent will be discharged to West Prong Whites Creek, thence to Whites Creek, 

thence to East Fork Trinity River above Lake Lavon, thence to Lake Lavon in Segment No. 



Treasure Island Laguna Azure LLC TPDES Permit No. WQ0016092001 
Fact Sheet and Executive Director’s Preliminary Decision 
 
 

Page 2 
 

0821 of the Trinity River Basin. The unclassified receiving water use is high aquatic life use for 
West Prong Whites Creek. The designated uses for Segment No. 0821 are primary contact 
recreation, public water supply, and high aquatic life use. 

 
4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
 

The Treasure Island WWTP Interim I (0.2 MGD), Interim II (0.4 MGD), and Final (1.4) MGD 
phase facilities will operate a suspended growth activated sludge process in a single-stage 
nitrification mode. The number and type of treatment units in the Interim I phase will include 
a manual bar screen, two aeration basins, one clarifier, two multi-stage aerobic digesters, and 
one chlorine contact basin. The number and type of treatment units in the Interim II phase 
will include one elevated screening structure with a manual bar screen and flow splitting 
weirs, four aeration basins, two clarifiers, four multi-stage aerobic digesters, and two chlorine 
contact basins. The number and type of treatment units in the Final phase will include one 
elevated screening structure with a manual bar screen and flow splitting weirs, three 0.46 
MGD treatment trains with each train consisting of an aeration basin and secondary clarifier , 
the treated wastewater will be routed to two newly constructed multi-stage aerobic digesters, 
and then to onenewly constructed chlorine contact basin. The facility has not been 
constructed. 
 
The liquid stabilized sludge generated from the treatment facility will be hauled to a permitted 
land application site (to be determined) for disposal by a licensed sludge hauler (to be 
determined). 

 
5. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
 

Self-reporting data is not available since the facility is not in operation. 
 
6. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

 
Flows are expressed in million gallons per day (MGD). Mass-based limits are expressed as 
pounds per day (lbs/day). All pH values are expressed in standard units (SU). Concentration-
based limits are expressed as milligrams per liter (mg/l). Bacteria levels are expressed in colony 
forming units (CFU) or most probable number (MPN) per 100 ml. The average value for 
bacteria (in CFU or MPN per 100 ml) is calculated via geometric mean. The parameters 
limited in the permit include the following: five-day carbonaceous biochemical oxygen 
demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), minimum 
dissolved oxygen (DO), Escherichia coli (E. coli) bacteria, and potential hydrogen (pH). The 
effluent limitations and monitoring requirements for those parameters that are limited in the 
draft permit are as follows: 

 
A. INTERIM I PHASE EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS 

 
The daily average flow of effluent shall not exceed 0.20 MGD, nor shall the average 
discharge during any two-hour period (2-hour peak) exceed 556 gallons per minute 
(gpm). 

 
Parameter                      30-Day Average 7-Day Average Daily Maximum 
 mg/l lbs/day mg/l        mg/l 
CBOD5 10 17 15 25 



Treasure Island Laguna Azure LLC TPDES Permit No. WQ0016092001 
Fact Sheet and Executive Director’s Preliminary Decision 
 
 

Page 3 
 

Parameter                      30-Day Average 7-Day Average Daily Maximum 
 mg/l lbs/day mg/l        mg/l 
TSS 15 25 25 40 
NH3-N 3 5 6 10 
DO, minimum  4.0 N/A N/A  N/A 
E. coli, CFU or MPN per 100 ml 126 N/A N/A 399 
 
The pH shall not be less than 6.0 SU nor greater than 9.0 SU and shall be monitored 
once per month by grab sample. There shall be no discharge of floating solids or visible 
foam in other than trace amounts and no discharge of visible oil. 

 
 The effluent shall contain a total chlorine residual of at least 1.0 mg/l and shall not 

exceed a total chlorine residual of 4.0 mg/l after a detention time of at least 20 minutes 
(based on peak flow) and shall be monitored five times per week by grab sample. An 
equivalent method of disinfection may be substituted only with prior approval of the 
Executive Director. 

  
Parameter Monitoring Requirement 
Flow, MGD Continuous 
CBOD5 One/week 
TSS One/week 
NH3-N  One/week 
DO One/week 
E. coli, CFU or MPN per 100 ml One/month 

 
B. INTERIM II PHASE EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS 

 
The daily average flow of effluent shall not exceed 0.40 MGD, nor shall the average 
discharge during any two-hour period (2-hour peak) exceed 833 gpm. 

 
Parameter                      30-Day Average 7-Day Average Daily Maximum 
 mg/l lbs/day mg/l        mg/l 
CBOD5 10 33 15 25 
TSS 15 50 25 40 
NH3-N 3 10  6 10 
DO, minimum  6.0 N/A N/A  N/A 
E. coli, CFU or MPN per 100 ml 126 N/A N/A 399 
 
The pH shall not be less than 6.0 SU nor greater than 9.0 SU and shall be monitored 
once per month by grab sample. There shall be no discharge of floating solids or visible 
foam in other than trace amounts and no discharge of visible oil. 

 
 The effluent shall contain a total chlorine residual of at least 1.0 mg/l and shall not 

exceed a total chlorine residual of 4.0 mg/l after a detention time of at least 20 minutes 
(based on peak flow) and shall be monitored five times per week by grab sample at 
each chlorine contact chamber. An equivalent method of disinfection may be 
substituted only with prior approval of the Executive Director. 

  
Parameter Monitoring Requirement 
Flow, MGD Continuous 



Treasure Island Laguna Azure LLC TPDES Permit No. WQ0016092001 
Fact Sheet and Executive Director’s Preliminary Decision 
 
 

Page 4 
 

 
Parameter Monitoring Requirement 
CBOD5 One/week 
TSS One/week 
NH3-N  One/week 
DO One/week 
E. coli, CFU or MPN per 100 ml One/month 

 
C. FINAL III PHASE EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS 

 
The annual average flow of effluent shall not exceed 1.4 MGD, nor shall the average 
discharge during any two-hour period (2-hour peak) exceed 3,889 gpm. 

 
Parameter                      30-Day Average 7-Day Average Daily Maximum 
 mg/l lbs/day mg/l        mg/l 
CBOD5 7 82 15 25 
TSS 15 175 25 40 
NH3-N 2 23 5 10 
DO, minimum  5.0 N/A N/A  N/A 
E. coli, CFU or MPN per 100 ml 126 N/A N/A 399 
 
The pH shall not be less than 6.0 SU nor greater than 9.0 SU and shall be monitored 
once per week by grab sample. There shall be no discharge of floating solids or visible 
foam in other than trace amounts and no discharge of visible oil. 

 
 The effluent shall contain a total chlorine residual of at least 1.0 mg/l and after a 

detention time of at least 20 minutes (based on peak flow) and shall be monitored daily 
by grab sample. The permittee shall dechlorinate the chlorinated effluent to less than 
0.1 mg/l total chlorine residual and shall monitor total chlorine residual daily by grab 
sample after the dichlorination process. An equivalent method of disinfection may be 
substituted only with prior approval of the Executive Director. 

  
Parameter Monitoring Requirement 
CBOD5 Two/week 
TSS Two/week 
NH3-N  Two/week 
DO Two/week 
E. coli, CFU or MPN per 100 ml One/week 
 

D. SEWAGE SLUDGE REQUIREMENTS 
 

The draft permit includes Sludge Provisions according to the requirements of 30 TAC 
Chapter 312, Sludge Use, Disposal, and Transportation. The liquid stabilized sludge 
generated from the treatment facility will be hauled to a permitted land application site 
(to be determined) for disposal by a licensed sludge hauler (to be determined). The 
draft permit also authorizes the disposal of sludge at a TCEQ-authorized land 
application site, co-disposal landfill, wastewater treatment facility, or a facility that 
further processess sludge. 

 
  



Treasure Island Laguna Azure LLC TPDES Permit No. WQ0016092001 
Fact Sheet and Executive Director’s Preliminary Decision 
 
 

Page 5 
 

 
E.   WHOLE EFFLUENT TOXICITY (BIOMONITORING) REQUIREMENTS 

 
(1) The draft permit includes 7-day chronic freshwater biomonitoring 

requirements to be initiated within 90 days of initial discharge of the Final (1.4 
MGD) phase as follows. The permit requires five dilutions in addition to the 
control (0% effluent) to be used in the toxicity tests. These additional effluent 
concentrations shall be 30%, 40%, 55%, 74%, and 96%. The low-flow effluent 
concentration (critical dilution) is defined as 96% effluent. The critical dilution 
is in accordance with the “Aquatic Life Criteria” section of the “Water Quality 
Based Effluent Limitations/Conditions” section. 

 
(a) Chronic static renewal survival and reproduction test using the water 

flea (Ceriodaphnia dubia). The frequency of the testing is once per 